P/N 8-078-907-01

Stearns® spring-Set Disc Brakes efectve 81217

Parts List for 67,000 Series Brakes
(Style UH and UHF 70 Series)

Information required when ordering

) 1428
replacement parts: . s 5 142w 55 o7 15496
* Give part number of parts or kits needed, brake 180 156 7 148R
model number, and brake serial number. The T 126
brake model and serial number may identify 2 —8 148
special brakes not covered by this parts list. gatengny 4 /1 e
« When ordering housing and endplate assembly, 180P 7] SBE | 0
specify lead wire location and connection. o N | 5
* When ordering hubs, specify shaft diameter 16 — 1 st .
(bore) and keyway. 26 | / - 1 e o 10
For installation and service instructions, see 6 A 1/16" /§ S Loy FoRENX Y134
P/N 8-078-920-00 Detailed service 163 = *\§\ 11
instruction sheet is included with each Kkit. I 1 o © 12A
17A—" Ny ~~— 79
20 177 e N—e2
34S T N : % ™84

\ 10A ¢ AN
70 \ N

17 130

35R
35
% Style UH (Motor Mounted) | Style UHF (Foot Mounted)
338 Nominal Static
Torque (Ib-ft) — 10[15(25|35|50|75|105/10|15|25|35|50| 751|105
Size » 72 |T2A|72B|74C| 74 | 76 |7T6A| 72 |T2A|72B|74C| 74 | 76 |76A
TABLE 1 Brake Model |3 |8 (8|3 |8|8|3/8|8|8|8|8|8|8
Components of Standard AC Brakes Number— 1918 5 |§ 8|l |S /889 |8|IR |
LIRIQRIRIRRRNRPIILIRN|*
ltem or Descrinti part Number 4 | € |8 |8 |8 |8 |8 |5 |6 |5 |0 |6 |6|L|®
Kit No. escription artNumber v 1o 19 12 19 (2|2 |22 |92 |9 |3 |0 |9
i — i — i — — i — — — — — —
2 Housing and endplate assembly 5-72-7501-00 | 1 |1 |1 1]1]1
Housing and endplate assembly 5-72-7502-00 1)1 1)1
Housing and endplate assembly 5-72-7503-00 1 1
Housing and endplate assembly 5-72-7504-00 1 1
(includes Items 15, 15W, 20, 59, 70 and
146 through 180P)
3 Stationary disc kit 5-66-8372-00 11122 1/11]2]2
4 Friction disc 8-004-702-00 |1 |21 |12 |2 3|3 |1|1(1|2|2]|3]|3
5 Pressure plate 8-005-701-01 i1/12j1|1}j1|j1(2}j11}1|1(1|1) 1
15 Cap screw, hex head 3/8 - 16 x 1-1/4”, 9-16-3220-00 4 |4 14|14 14|44 |4|4|4|4|4]|4]4
grade 5
15W |Lock washer, spring 3/8” 9-45-0332-00 | 4 |4 |4 |4 4|4 4|4 |4\|4|4|4|4]4
16 |Hub with set screw (1-disc brake) 5-16-7001-00 | 1 |1 |1 1]1]1
Hub with set screw (2-disc brake) 5-16-7002-00 1)1 1|1
Hub with set screw (3-disc brake) 5-16-7003-00 1)1 1)1




Style UH (Motor Mounted)

Style UHF (Foot Mounted)

Nominal Static
Torque (Ib-ft) — 10(15|25|35|50| 751|105/ 10| 15|25 |35|50 | 75 |105
Size —» 72 |72A|72B|74C| 74 | 76 |T6A| 72 |72A|72B|74C| 74 | 76 |76A
TABLE 1 (continued) Brake Model |8 /8888888888888
Components of Standard AC Brakes Number—» 1918 15 |§ b8 |R|lo S8 |89 |8|R (S
LIRIRIRIR(RNNPIL|LIRN|
item or ot Slbib|s|s|blb|s|E|tlb|s|E|s
Kit No. Description Part Number { S99 |9 |9 || |o |09 ||| |0 |0 |
— — — — — — — — — — — — — —
20 |Heat barrier 8020-701-01 |1 |21 |12 1|2 |1}1|1(1]|21 1|1 1
25 |Set screw, special 8-025-701-00 | 4 |4 |4 |4 4|4 |4 |4 |4 |4 |4|4|4]|4
33 |Collar, floor stand 8-033-701-01 17111111
33S |Set screw 1/4 - 20 x 3/8” cup point 9-22-1006-00 2122 12|2]|2]2
34  |Floor stand bracket 8-034-702-01 1/1)1|1|1]1]1
34S |Cap screw, socket head 1/2 - 13 x 1-1/4" | 9-17-1420-00 4 | 4|4 |44 )44
35 |Brake shaft 1-1/2” diameter 8-035-701-00 1111
Brake shaft 1-1/2” diameter 8-035-702-00 111|111
35R |Retaining ring Truarc 5108-137 9-03-0002-00 2122 12|2]|2]2
35K |Key 1/4 x 1/4 x 2-9/16" 9-50-1039-00 1111
Key 1/4 x 1/4 x 2-7/8" 9-50-1046-00 111|111
59 |Release spring 8059-701-00 |1 1|11 212|222 212|112 |1]1
70 | Conduit box and cover 5-08-0024-00 |1 |1 |1|1(212}2 (222|111 ]|1]1
141 |Bearing spacer 8-141-701-00 111|171 ]|1|1
141B |Ball bearing 9-01-6706-00 21222 |2|2|2
141R |Retaining ring Truarc 5008-300 9-03-0003-00 21212 12|2|2]2
142 | Support plate assembly (see Table 2) 5-42-7041-00 | 1 1
Support plate assembly (see Table 2) 5-42-7043-00 1 1
Support plate assembly (see Table 2) 5-42-7045-00 1 1)1 1 1)1
Support plate assembly (see Table 2) 5-42-7047-00 1 1
Support plate assembly (see Table 2) 5-42-7049-00 1 1
142S |Machine screw filister hd. 1/4 - 20 x 7/8” 9-12-3014-00 | 3 {3 |3|(3|3|3|3[3|3[3|3[3|3]3
142W |Lock washer, spring 1/4” 9-45-1330-00 | 3|3 |3(3|3[3|3[3|3[3|3|3|3]3
146 |Release arm 8-146-701-01 |1 |21 1|21 |11 |1}|1|1 (1|1 |1|1|1
146S |Machine screw round head 8 - 32 x 5/8” 9-10-2710-00 |1 |1 |11 |212}2 2212|2211 1|11
146W |Lock washer star internal - external #8 945-0627-00 |1 |1|1|1(212}2 2212|2121 |1|1]|1
148 |Release knob 8-148-702-01 |1 |1 1|21 |11 1|11 (1|1 |1|1|1
148R |Retaining ring Truarc 5108-100-ZD 903000100 |1 |2 1|2 |12 1|11 (1|21 |1|1|1
180 |Insulator disc 8003-702-01 |1 |21 |12 |12 |1}|1|1(1]|212 1|1 1
180P |Spirol pin flared head 3/16 diameter x 1” | 9-32-2004-00 | 3 {3 |3 (3|3 |3|3|3|3|3[3|3[]3]3
Vertical Above Modification
2A  |Housing and endplate assembly consultfactory | 1 | 1 | 1
Housing and endplate assembly consult factory 1)1
Housing and endplate assembly consult factory 1
Housing and endplate assembly consult factory 1
(includes Items 15, 15W, 20, 61A, 59,
70 and 146 through 180P)
3 Stationary disc kit 5-66-8372-00 11122
180A |Insulator disc 8-003-702-02 |1 |1 |11 |1|1|1
5A | Pressure plate 8-005-701-02 1/1(1|11/1]|1|1
61A |Vertical mounting pin kit (not shown) 5-66-3372-00 | 1 | 1|1
Vertical mounting pin kit (not shown) 5-66-3373-00 1)1
Vertical mounting pin (not shown) 8-061-714-00 313
62A |Vertical mounting spring kit (not shown) 5-66-3171-00 |1 |1 |1 |11 |11 not
- - available
Vertical Below Modification
2B |Housing and endplate assembly consult factory 1)1
Housing and endplate assembly consult factory 1
Housing and endplate assembly consult factory no 1
(includes Items 15, 15W, 20, 59, 70 modification
and 146 through 180P) required
3 Stationary disc kit 5-66-8372-00 11122
180A |Insulator disc 8-003-702-02 11111
5B |Pressure plate 8-005-701-03 1111
61B |Vertical mounting pin 8-061-715-00 no 313
61C |Vertical mounting pin 8-061-716-00 | modification 313
62B | Vertical below spring kit (green) 5-66-3172-00 required 11111
Vertical below spring kit (red) 5-66-3173-00 1)1




T(cl’tr)‘_"f‘t‘)e 10 | 15 | 50 | 35 | 105
75
Assembly = S = S S
TABLE 2 Part Number | & | & | & | & | &
Components of Support Plate Assemblies - S S S S S
~ iy iy iy iy
Item i Part g g g g g
No. Description Number | T T 1 T b
6 Ball bearing 9-01-6801-00 | 1 1 1 1 1
9 Torque adjustment screw 8-009-701-00 | 1 1 1 1
Torque adjustment screw 8-009-802-00 1
10 | Wear adjustment stud 8-010-701-00 | 1 1 1 1
#5 and #6 solenoid
Wear adjustment stud #8 solenoid 8-010-702-00 1
10A | Wear adjustment nut 8-110-701-00 | 1 1 1 1 1
11 Pressure spring 9-70-2503-00 | 1
Pressure spring 9-70-2703-00 1 1
Pressure spring 9-70-2602-00 1
Pressure spring 9-70-2702-00 1
12 | #5 AC solenoid assembly 5-12-5525-00 | 1
#6 AC solenoid assembly 5-12-5526-00 1 1 1
#8 AC solenoid assembly 5-12-5527-00 1
13C | Cap screw special 8-157-701-00 | 1
Cap screw special 8-157-702-00 1 1 1
13P | Straight pin 9-29-5232-02 1
13N | Elastic stop nut 1/4 - 20 9-40-3730-00 | 1 1 1 1
13W | Washer, flat brass 9-45-0172-00 1
13K | Cotter pin 3/32 x 1 stainless steel 9-31-4316-00 2
17 | Lever arm - #5 and #6 solenoid 8-017-701-01 | 1 1 1 1
Lever arm - #8 solenoid 8-017-701-02 1
17A | Wear adjustment cap screw 8-036-702-00 | 1 1 1 1 1
17B | (Cap screw) kep 1/4 - 20 9-40-2830-00 | 1 1 1 1 1
26 Bearing pin 9-29-5022-00 | 1 1 1 1 1
27 | Wear indicator pin 8-027-701-00 | 1 1 1 1
Wear indicator pin 8-027-801-00 1
58 Solenoid lever 8-008-701-01 | 1 1 1 1
Solenoid lever 8-008-702-01 1
64 | Cotter pin 3/32 x 1/2 stainless steel 9-31-4308-00 | 1 1 1 1 1
126 | Support plate 8-126-701-04 | 1 1 1 1 1
130 |Lever arm pivot pin 9-29-5036-00 | 1 1 1 1 1
131 | Indicator pivot pin 9-29-5041-00 | 1 1 1 1 1
133 | Spring tube 8-133-701-00 | 1 1 1 1
Spring tube 8-133-702-00 1
134 | Pressure spring washer 9-04-0902-00 | 2 2 2 1 2
138 | Bearing - washer type 8-138-101-00 | 4 4 4 4 4
156 | Release bar - link #5 and #6 solenoid | 8-156-701-01 | 1 1 1 1
Release bar - link #8 solenoid 8-156-702-01 1




1

5 142W
126

InIDaana
T ‘

"

N

T

1/16"

16S
17A, 17B 71

20

i

10A-BE2Z

(NN

L1

N\
§. %
\
2

TABLE 3 - Coil Assemblies

428 7
58 156 27 / 146
148R
100Doo 148
B . T o9
] - 5 ° 10
Y - T
ﬁ:@i [*] ooooo”\; 134
= i
I 12A
79
N{Q 82
84

Torque (Ib-ft)
15
Item Description Part Number 25
10 | 35 | 105
50
75
12A 115 Vac 5-96-6501-05 | 1
No.5 |230 Vac 5-96-6502-05 | 1
Coll 460 Vac 5-96-6504-05 | 1
Assembly [575 Vac 5-96-6505-05 | 1
60 Hz  |115/230 Vac 5-96-6507-05 | 1
230/460 Vac | 5-96-6509-05 | 1
115 Vac 5-96-6601-05 1
No.6 |230 Vac 5-96-6602-05 1
Coll 460 Vac 5-96-6604-05 1
Assembly |575 Vac 5-96-6605-05 1
60 Hz |115/230 Vac 5-96-6607-05 1
230/460 Vac | 5-96-6609-05 1
115 Vac 5-96-6801-05 1
No.8 |230 Vac 5-96-6802-05 1
Coll 460 Vac 5-96-6804-05 1
Assembly [575 Vac 5-96-6805-05 1
60 Hz  |115/230 Vac 5-96-6807-05 1
230/460 Vac | 5-96-6809-05 1

Above coils are UL Listed as Class A, however, they contain Class H insulation.

Copyright© 1997-2003 by Rexnord Industries, Inc.
Rexnord Industries, Inc., Stearns Division, 5150 S. International Dr., Cudahy, WI 53110, (414) 272-1100 Fax: (414) 277-4364

TABLE 4 -

13C, 13N, 13P, 13W, 13K

Contents of Kits and Assemblies

Number
Desig-
nation

Kit
Description

3

Stationary disc kit (5-66-8372-00)
1 - Stationary disc

12

Solenoid assembly (5-12-552X-00)
1 - Plunger

1 - Frame

3 - Solenoid mounting screws

3 - Solenoid mounting lock washers

12A

Coil assembly (5-96-6XXX-05)

1 - Coil

2 - Lead wire and terminal assemblies
2 - Terminal screws

2 - Terminal lock washers

2 - Plunger guides

2 - Plunger guide screws

61A

Vertical above mounting pin kit
(5-66-337X-00)
3 - Vertical above mounting pins

62A

Vertical above spring and spacer kit
(5-66-3171-00)

9 - Vertical above mounting springs
9 - Vertical above spring spacers

62B

Vertical below spring kit - green
(5-66-3172-00)
3 - Vertical below springs - green

Vertical below spring kit - red
(5-66-3173-00)
3 - Vertical below springs - red




